



Asbestos in Materials Individual Results : Round 066 : 066 AIMS Round 66

For Laboratory Number : 1275 ENQUIN ENVIRONMENTAL Ltd.
 Report Issued 22/10/2018 11:28:51
 Report No. 066/160/10578/ 19591
 Your Performance Score 0
 Your Performance Classification Good
 Your Score This Round 0

Sample	Your Result	Assigned Result	Sample Score
1	No Asbestos,	No Asbestos,	0
2	Amosite, Chrysotile,	Amosite, Chrysotile,	0
3	Crocidolite , Chrysotile,	Crocidolite , Chrysotile,	0
4	Chrysotile,	Chrysotile,	0

